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FCCID:WWMWN321GM3V1

TEST REPORT CERTIFICATION

Applicant : Proware Technologies Co Ltd.
Manufacturer : Proware Technologies Co Ltd.
EUT Description 54M Wireless USB Module
FCCID : WWMWN321GM3V1
(A) MODEL NO. : M-WN321GM_33S;

M-WN321GM_33];
M-WN321GM_36S;
M-WN321GM_361

(B) SERIAL NO. : N/A

(C) POWER SUPPLY :DC 3.3V From PC

(D) TEST VOLTAGE : DC 3.3V From PC Input
AC 120V/60Hz

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C 2008

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. is assumed full responsibility for the accuracy and completeness of these tests.
Also, this report shows that the Equipment Under Test (EUT) is to be technically compliant
with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

Date of Test : Nov.17, 2009~ Jan.29, 2010

Prepared by : 5}(7 e ]LWW

Edie Huang / Assistant _J

3¢ s
Reviewer : '\A-C*U'ﬂj Sieef

Jamy Yu / Supervisor
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission Test | ANSI C63.4: 2003 PASS
KDB558074
FCC Part 15: 15.209
Radiated Emission Test ANSI C63.4: 2003 PASS
KDB558074
Band Edge Compliance Test FCC Part 15:15.247 PASS
KDB558074
Conducted spurious emissions test FCC Part 15:15.247 PASS
KDB558074
6dB Bandwidth Test FOC Part 15: 15,247 PASS
KDB558074
Output Power Test FCC Part 15:15.247 PASS
KDB558074
Power Spectral Density Test FCC Part 15:15.247 PASS
KDB558074
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Product Name 54M Wireless USB Module

Model Number : M-WN321GM_33S;
M-WN321GM_33l;
M-WN321GM_36S;
M-WN321GM_36l
Note: This device have two types of antenna connector,
RP-SMA and I-PEX and two types of Pin, 6pin and 4pin.
The difference of each model numbers as below

Pin Antenna Model number
4 I-PEX M-WN321GM 33|
4 RP-SMA M-WN321GM 33S
6 I-PEX M-WN321GM_ 36l
6 RP-SMA M-WN321GM 36S

According to technical characteristic and exploratory test
different antenna connector and pin have not any
influence to RF and EMC characteristic, so all the final
tests were performed with M-WN321GM_36S

Note: This device is a wireless Module, tests were
performed both with device configured under the
representative operating conditioned and stand alone

conditions.
FCCID . WWMWN321GM3V1
Operation Frequency  : IEEE 802.11b/g: 2412MHz---2462MHz
Channel Number : |IEEE 802.11b/g: 11 Channels

Modulation Technology : IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)

Output Power : |EEE 802.11b: 19.56dBm
IEEE 802.11¢g: 23.62dBm

Antenna Assembly Used  Dipole antenna, 2dBi gain
for measure

Applicant : Proware Technologies Co Ltd.
4/F, Building 7, Section 2, Honghualing Industrial Park,
Xili, Nanshan District, Shenzhen, P.R.C.

Manufacturer . Proware Technologies Co Ltd.
4/F, Building 7, Section 2, Honghualing Industrial Park,
Xili, Nanshan District, Shenzhen, P.R.C.

Date of Test : Nov.17, 2009~Jan.29, 2010

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



Date of Receipt

Sample Type

2.2.Test information

Nov.16, 2009

FCC ID:WWMWN321GM3V1

Prototype production

page 2-3

The test software “art.exe” was used to control EUT work in Continuous TX mode, and

select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)

IEEE 802.11b 1 Low :CH1 2412

1 Middle: CH6 2437

1 High: CH11 2462
IEEE 802.11g 6 Low :CH1 2412

6 Middle: CH6 2437

6 High: CH11 2462
Note: According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.

2.3.Date rate VS power

Mode | Data rate(Mbps) CH Level (dBm) Limit (dBm)
1 CH6 18.98 30
11b 2 CHG6 18.64 30
55 CH6 18.72 30
11 CHG6 18.32 30
6 CH6 22.89 30
9 CH6 22.54 30
12 CH6 22.23 30
11g 18 CH6 22.64 30
24 CH6 22.76 30
36 CH6 22.53 30
48 CH6 22.76 30
54 CH6 22.62 30
When IEEE 802.11b’s data rate was 1Mbps ; IEEE 802.11g’s data rate was
6Mbps, the EUT have maximum output power and all the test was performed in
this data rate set.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253



2.4.Tested Supporting System Details

24.1.

2.4.2.

Notebook

M/N

S/N
Manufacturer
Power Adaptor

Printer

M/N
S/N
Manufacturer

2.4.3. Wireless Router

M/N

S/IN
Manufacturer
FCC ID

PP09S
N/A
DELL

Manufacturer: DELL,
M/N: LA65NS1-00

FCC ID:WWMWN321GM3V1
page 2-4

Cable: Unshielded, Detachabled, 4.0m
(Bond one ferrite core)

Laser Jet 1022
CNBG61DGLT
HP

DI-624+A

N1624+ACEUA1

D-Link
KA2DI524

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



2.5.Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

FCC ID:WWMWN321GM3V1
page 2-5

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

Mar.31, 2009 File on Federal
Communication Commission
Registration Number: 90454

Jan. 31, 2007 File on Federal
Communication Commission
Registration Number: 794232

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2009

Accredited by NVLAP, USA
NVLAP Code: 200372-0

Apr. 01, 2009
2.6.Measurement Uncertainty (95% confidence levels, k=2)
Test Item Uncertainty
Uncertalnt_y for Conductlon_emlssmn test 2 40dB
in No. 1 Conduction
Uncertainty for Radiation Emission test 3.78 dB (Polarize: V)
in 3m chamber 4.20 dB (Polarize: H)
2.70 dB
Uncertainty for Radiated Spurious Emission (Bilog antenna 30M~1000MHz)
test in RF chamber 2.26 dB
(Horn antenna 1000M~25000MHz)
Uncertainty for_ Cc_Jnductlon Spurious 210 dB
emission test
Uncertainty for Output power test 0.94 dB
Uncertainty for Power density test 2.10dB
Uncertainty for Temperature and humidity 2%
test 1C
Uncertainty for Bandwidth test 1x10™
Uncertainty for DC power test 0.042 %
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



FCC ID:WWMWN321GM3V1

page 3-1
3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item |Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1 Test Receiver |Rohde & Schwarz|ESHS20 836600/006  [May.08, 09 |1 Year
2 L.I.S.N.#2 Kyoritsu KNW-407 [8-1636-1 May.08, 09 |1 Year
3 L.I.S.N.#3 Kyoritsu KNW-242C [8-1920-1 May.08, 09 |1 Year
4 Terminator Hubersuhner 500 No. 1 May.08, 09 |1 Year
5 RF Cable Fujikura 3D-2W LISN Cable 1# [May.08, 09 |1Year
6 Coaxial Switch|Anritsu MP59B M55367 May.08, 09 |1 Year
7 Pulse Limiter |Rohde & Schwarz|[ESH3-Z2 [100341 May.08, 09 |1 Year
3.2.Block Diagram of Test Setup
3.2.1. Block diagram of connection between the EUT and simulators
Stand Alone Conditions:
Test Receiver
AC Mains+— L.I.S.N. #2 Adapter |——{NOtEPOOK £y
Representative Operation Conditions:
Test Receiver
AC Mains¢+— L.I.S.N. #2 Adapter Printer
AC Mains<«—{L.I.S.N. #3 Adapter EUT
Wireless Connection
ins*€— — Wireless Router i
AC Mains Adapter | |::> Outside the
) test site
AC Mains<— Adapter Notebook

(EUT: 54M Wireless USB Module)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet

the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1. 54M Wireless USB Module (EUT)

Model Number : M-WN321GM_36S
Serial Number :N/A

3.4.2. Support Equipment . As Tested Supporting System Detail, in Section 2.3.

3.5.Stand Alone Conditions

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.

3.5.3. Notebook run test software to control EUT work in Tx mode.

3.6.Representation Operative Condition

3.6.1. Notebook connection with printer by EUT and wireless router.
3.6.2. Notebook send “H” character to printer and print it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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3.7.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.1.S.N. 2#). The other peripheral devices power cord connected to the power mains
through a line impedance stabilization network (L.I.S.N.#3)This provides a 50 ohm
coupling impedance for the EUT (Please refer the block diagram of the test setup and
photographs). The AC line are checked to find out the maximum conducted emission.
In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.4: 2003 on
Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS20) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.

The test result are reported on Section 3.7.,

3.8.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



Stand Alone Conditions:

AUDIX 2

FCC ID:WWMWN321GM3V1

Tel:+86-755-ZA639495
Fax:+B86-755-Z6632877
Postoode: 515057

page 3-4

NO.6 Ke Feng Road,EBlock 52,
Shenzhen Sciences&lndustry Park
Nantou, Shenzhen,Guang dong, China.

Data: 4
0 Level (dBuv)

File: D:DATAZ009 Report'TITP-LINKACS9Q1874.EMG (8)

Date: 2009-12-09

\
W l

FCCPART 15 C

FCC PART 15 C {AVG)

035 2

Trace: {Discrete)

Fite no
Dis./Lint.
Limit
Env./In=.
EUT

Power Rating
Test Hode
MW

No Freqg
[(MH=)

0.17985
0.23955
0.298:25

4.150

5 1 2 5
Frequency (MHz)

thudix MNo.1 Conducticon Iata no
H 2009 EWNW407 VE

:FCC PART 15 C

tTemp:23'C Huni:54% Engineer
154M Wireless T3E HModule

:DC 3.3V From PC Input AC 120W/50HE

1 Tx HMode

PH-THN3Z1GM _363

10 20 30

HE ]

rSunny-1u
Margin ERemark

(dE)
17.47 QF
16.70 QF
15.53 QF
15.91 QF
14.44 QF
19.20 QF

Metno : LINE

LIZN Cahle Emwmission

Factor Loszs Reading Level Limit=
[dE] [dE] [dBuW) (B (B
0.45 9.85 36.69 47 .02 64,49
o.43 .88 35.10 45.41 62.11
0.41 9.85 31.14 41.43 g0.26
.36 9.90 Z26.583 37.09 S&.00
.37 2.91 31.28 41.E56 E&.00
0.49 Q.97 30.34 40.80 60.00

1
2
3
4 2.150
5
a

15.702

Remarks: 1.Emission Lewel=LI3N Factor+Cshle

Lozs (Include 10dE pulse liwit)+Reading

Z2.If the average limit is mwet when useihg a quasi-peak detector.
the EUT shall be deewed to meeset bhoth liwits and wmeasurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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m No.6 KEe Feng Road,EBlock 52,
| l IX Shenzhen Science&Industry FPark
antou, Shenzhen, Guang dong, China.

Tel:+56-755-26639435
Fax:+56-755-26632877
Postoode: 515057

Data: 3 File: DYDATAZ009 Report' T TP-LINKACS9Q1874.EMG (8)
0 Level {dBu\) Date: 2009-12-09

FCCPART 15 C

\ FCC PART 15 C {AVG)
|
3

40

0

A5 .2 ki 1 2 ] 10 20 30
Trace: (Discrete) Frequency (MHz)
Fite no thudix No.1l Conduction Data ho '3
Di=./int. H 2009 ENW407 VA
Limit :FCC PART 15 C
Env./Ins. tTewmp:23'C Humi:54% Engineer :3unhy-lu
EUT 154N Wireless U3E HModule
Power Bating :DC 3.3V From PC Input AC 120V/S50Hz
Test HMode :Tx Mode
M/N TM-WHN3IZ1GM _365

Metwo :NEUTRAL

LIZN Cahle Emmission
No Freg Factor Los=ss= Feading Level Limits Margin ERemark
[MH=) (dE) (dE) [dEuV) [dEuWV) [dEuWV) (dE)
1 0.179585 0.43 Q.83 37.57 47 .85 64,49 la.61 o
2 0.23955 0.41 9.85 33.44 43 .73 62.11 15.34 o
3 0,.29925 .39 9.85 350.43 40.70 e0.26 13.54 oF
4 4,180 0.38 2.91 30.08 40.37 E&.00 15.63 )3
5 9.254 o.42 Q.94 256,72 37.08 g0.00 ZZ .92 o
& 15.553 0.49 Q.97 29.73 40.19 &0.00 13.51 oF

Femarks: l.Emission Lewel=LI3N Factor+Cable Loss (Include 10dE pulse liwit) +Reading
Z.If the average limit iz met when useing a quasi-peak detector.
the EUT shall be deewed to meet both liwmits and measurement
with awverage detector 1is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



Representative Operation Conditions:

FCC ID:WWMWN321GM3V1

page 3-6

NO.6 Ke Feng Road,EBlock 52,

Shenzhen Sciences&lndustry Park

AUDIX X
Nantou, Shenzhen,Guang dong, China.

Tel:+56-755-Z6639495
Fax:+86-755-Z0632877

Postoode: 515057

Data: 9 File: DDATAZ009 Report MTP-LINKIACS9Q1874. EM6 {10)
0 Level (dBuw) Date: 2010-01-29
FCC PART 15 C
: |
FCC PART 15 C (AWG)
! 9
a
40
b
0.15 2 5 1 2 L] 10 20 30
_ Frequency (MHz
Trace: {Discrete) 4 oy ( )
Fite no thudix MNo.1 Conducticon Iata no HEl
Dis./Lint. H 2009 EWNW407 WA
Limit :FCC PART 15 C
Env./Ins. tTemp:23'C Huni:54% Engineer rSunny-1u
EUT 154M Wireless T3E HModule
Power Rating :DC 3.3V From Adapter Input AC 120VW/60HE
Test Hode Hb
M-WN3Z1GH 363
LIZN Cahle Emmission
No Freg Factor Los=ss= Feading Level Limits Margin ERemark
[(MH=) [dE) [dE) [dBEuW) [clBuW) [ B [clB)
1 0.17540 0,44 9.88 36.50 46.82 Ed4.70 7.88 brerage
2 0.17540 0O.44 9.88 50.50 60.82 g4.70 3.88 QoF
3 0.22805 0.41 9.588 3Z2.11 4z .40 SZ.52 10.12 bverage
4 0.22808 0.41 9.88 46.31 56,60 62 .52 5.9:2 QF
5 0.29925 0.39 9.88 25.61 35.85 50.26 14.35 Arerage
& 0.29925 0.39 9.588 40,61 50.85 e0.26 9.35 oF
7 0.388580 0.35 9.89 36.74 45.958 E5.09 11.11 QF
8 1.404 0.34 9.89 31.68 41.91 S56.00 14.09 QF
= 7.821 0.40 9.93 35.11 45.44 g0.00 14.56 QoF
Fewarks: 1.Emission Lewvel=LI3N Factor+Cabhle Loss+Reading.

2.1f the average liwit iz met when useing a quasi-peask detector.
the EUT =hall be deemed to meet both limits and mweasurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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m No.6 KEe Feng Road,EBlock 52,
| l IX Shenzhen Science&Industry FPark
antou, Shenzhen, Guang dong, China.

Tel:+56-755-26639435
Fax:+56-755-26632877
Postoode: 515057

Data: 10 File: DDATA'Z009 Report' I TP-LINKWACS901874.EMG {10)
0 Level (dBuW) Date: 2010-01-29
2 FCCPART 15 C
74 FCC PART 15 C (AVG)
| 8
Lﬁ 7 g
40
0.15 2 ki 1 2 ] 10 20 30
Trace: (Discrete) Frequency (MHz)
Fite no thudix No.1l Conduction Data ho 110
Di=./int. H 2009 ENW407 VB
Limit :FCC PART 15 C
Env./Ins. tTewmp:23'C Humi:54% Engineer :3unhy-lu
EUT 154N Wireless U3E HModule
Power Bating :DC 3.3V From Adapter Input AC 1Z20V/60H=z
Test HMode Hb
M-WN3Z1GM 363
LIZN Cahle Emwmission
No Freqg Factor Loszs Reading Level Limit= Margin ERemark
[MH=) [dE] [dE] [dBuW) (B (B [dB)
1 0.17457 0.46 9.588 37.590 45.24 S4.74 &.50 bverage
2 0.17457 0.46 9.88 45.90 Eo.24 64,74 5.50 QF
3 0.23562 0.43 9.88 30.580 41.11 52.25 11.14 Arerage
4 0.23562 0.43 9.88 4z .30 52.61 62 .25 9.64 QoF
= 0.29925 0.41 9.588 38.55 45.87 e0.26 11.39 oF
& 0.41865 0.36 9.89 33.45 43.70 5E7.47 13.77 )3
7 0.50820 0.35 9.89 3Z2.60 42 .54 Se.00 13.1¢6 o
=1 g.150 0.4z 9.95 36.03 46.535 &0.00 13.62 oF
= 21.791 0.58 10.02 31.97 42 .57 s0.00 17.43 )3

Femarks: l.Emission Level=LI3N Factor+Cabhle Loss+Reading.
Z2.If the average limit is mwet when useihg a quasi-peak detector.
the EUT shall be deewed to meet both liwmits and measurement
with awverage detector 13 unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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4. RADIATED EMISSION TEST
4.1.Test Equipment
Frequency rang: 30~1000MHz

Item |[Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Dec.05,09 |1 Year

2 EMI Spectrum |Agilent E4407B MY41440292 |May.08, 09 |1 Year

3 Test Receiver |Rohde & Schwarz |[ESVS10 834468/011 |May.08, 09 |1 Year

4 |Amplifier HP 8447D 2648A04738 |May.08, 09 |1 Year

5 Bilog Antenna |Schaffner CBL6111C |2598 Nov.10, 08 |1 Year

6 RF Cable MIYAZAKI 8D-FB 3# Chamber No.1 [May.08, 09 |1 Year

7 Coaxial Switch [Anritsu MP59B M73989 May.08, 09 |1 Year

Frequency rang: above 1000MHz

Item |Equipment Manufacturer|Model No. Serial No.  |Last Cal. |Cal. Interval
1  [Spectrum Analyzer [Agilent E4446A US44300459 [May.08, 09 |1 Year

2 Horn Antenna EMCO 3115 9510-4580 |Nov.19, 09 [1.5 Year
3 Horn Antenna EMCO 3115 9607-4877 |Nov. 25, 09|1.5Year
4 |Amplifier Agilent 8449B 3008A08495 |Aug.04,09 |1 Year

5 |RF Cable Hubersuhner [SUCOFLEX102 (28620/2 May.08, 09 |1 Year

6 RF Cable Hubersuhner |SUCOFLEX102 |271471/4 May.08, 09 |1 Year

7 RF Cable Hubersuhner [SUCOFLEX102 [29086/2 May.08, 09 |1 Year

4.2.Block Diagram of Test Setup

4.2.1. Block diagram of connection between the EUT and simulators
Stand Alone Conditions:

AC Mains€¢—

Notebook

Adapter

EUT

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253
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Page 4-2
Representative Operation Conditions:
AC Mains+— Adapter Printer
AC Mains<«— Adapter EUT
Wireless Connection
ins— — Wireless Router .
AC Mains Adapter | |::> Outside the
. test site
AC Mains<— Adapter Notebook
(EUT: 54M Wireless USB Module)
4.2.2. In Anechoic Chamber
ANTENNA TOWER
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
——3METERS
EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H) —) TU(\F;V'\C')E?)?'—E 0.8 M|ETER

GROUND PLANE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



FCC ID:WWMWN321GM3V1

4.3.Radiated Emission Limit
4.3.1.15.209 limits

Page 4-3

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.3.2. 15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-17.75
4.125 - 4128 25.5-25.67 1300 - 1427 8.025-8.5
4.17725 - 4.17775 37.5-38.25 1435 -1626.5 9.0-92
4.20725 - 420775 73 -74.6 16455 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 -1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions shall be at least 20dB below the
fundamental emissions, or comply with 15.209 limits.

Audix Technology (Shenzhen) Co., Ltd.
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4.4 .EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1. 54M Wireless USB Module (EUT)

Model Number . M-WN321GM_36S
Serial Number : N/A
4.4.2. Support Equipment : As Tested Supporting System Detail, in Section 2.3.

4.5.Stand Alone Condition

4.5.1. Setup the EUT and simulator as shown as Section 4.2,
4.5.2. Turned on the power of all equipment.
4.5.3. Notebook run test software to control EUT work in Tx mode.

4.6.Representation Operative Condition

4.6.1. Notebook connection with printer by EUT and wireless router.
4.6.2. Notebook send “H” character to printer and print it.

4.7.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it working in test mode, then test it.
EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna
tower. The antenna can be moved up and down between 1 meter and 4 meters to find
out the maximum emission level. Broadband antenna (calibrated bilog antenna) is used
as receiving antenna. Both horizontal and vertical polarization of the antenna are set on
test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 1IMHz and RBW is set at 1MHz for
peak emissions measurement above 1GHz and 1IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any

emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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4.8.Radiated Emission Test Results

PASS.

Note: According to exploratory test, when EUT configured under stand alone condition
will have worse emission on frequency above 1GHz, so for final radiated emissions and
band edge tests were only performed with device configured under stand alone
conditions.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



Frequency: 30MHz~1GHz
Stand Alone Conditions:

AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-6

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
outou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 515057

Data: 3

File: D:2009 Report Data'T'TP-LINKACS90Q1874.EME (1)

o Level (dBuvim)

Date: 2009-12-09

FCC PART (15 C (3M) |
-tilB

40
br] ,} w
DSD 224, 118, 612, B806. 1000
Frequency (MHz)
3ite no. 3o chamber Data no. HE}
Dis. / Ant. 3m CEL&112D Ant. pol. HORIZCWTAL
Limit FCC FART 15 < (3M)
Env. / Ins. 24%C/56% Engineer Victory CAOQ
EUT 54HM Wireless Router
Power Rating DC 3.3V From PC  Input AC 120V/60HE
Test Hode Tx Mode
M/M:M-WH321GH _363
Ant. Cable Emission
No Freq Factor Loss PReading Lewel Limits Margin FRemark
[MH=z) [dB/m) [dE) [dBEuW) [dBuW/m) [(dBuV/m) =1=)1
1 175.500 a.51 1.20 16.22 26.93 43.50 16.57 QF
2 241 .450 11.31 1.58 19.93 3Z2.8:2 45.00 13.18 QoF
3 367.560 14,56 1.587 15.35 31.78 45.00 14.::2 QoF
4 437.400 16.75 Z.05 15.91 3Z2.74 46,00 13.26 oF
= 451.050 17.61 2.19 11.08 30.88 46.00 15.1=2 QF
1 951.200 20.96 3.38 19.85 44,19 54.00 9.81 QoF

FEemarks: 1.
Z.

Etnission Lewvel=
The emiszion lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

intenna Factor + Cable Loss + Feading.
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No.6 Ee Feng Foad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guanglhong, China
Tel:+56-755-26639495-"7
Fax:4+56-755-26632877

Postecode: 515057

Data: 4
0 Lewvel (dBuY/im)

File: D:'2009 Report Data'T'TP-LINKACS9Q1874.EMG ()

Date: 2009-12-09

FCC PART 15 C{3M) |

-HiB
f ‘
40
] -
7 4
030 224, 418. 612, B806. 1000
Frequency (MHz)

3ite no. 3 chamber Data no. 4

Dis. / int. Im CEL&11ZD int. paol. VERTICALL

Limit FCC FART 15 C [3M)

Env. / Ins. Z4*C/56% Engineer Victory CLO

EUT 54M Wireless Fouter

Power Rating DC 3.3V From PC Input AC 1Z20V/60H=Z

Test Hode Tx Mode

M/N:M-UI3Z21GM _363
Ant. Cakble Emission
Mo Freg. Factor Loss FReading Level Liwits Margin ERemark
[MH=z) [AB/m) [dE) [ B (dBu¥W/m) (dBuv/m) (dE)

1 175.500 9.51 1.20 23.93 34.64 43 .50 §.56 QF
2 377260 14.3¢6 1.88 17.55 33.82 44.00 12.18 QF
3 432.550 16.78 2.03 15.15 33.99 44.00 12.01 QF
4 451.050 17,461 .19 14.54 34.54 44,00 11.66 QF
5 g26.550 18.77 Z2.57 14.04 35.38 46,00 i0.62 QF
G 951.200 Z20.9¢6 3.38 17.02 41.36 54.00 12 .64 QF

Femarks: Emission Lewvel= Antenns Factor + Cable Loss + Beading.

Audix Technology (Shenzhen) Co., Ltd.

The ewmisszion lewvels that are Z0dE helow the official
limit are not reported.
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Representative Operation Conditions:

m No.6 Ee Feng Road,Block 52,
| l IX Shenzhen Science & Industry Park
Noutou, ZhenzZhen, Guanglbong, China

Tel:+56-755-ZAA39495-7
Fax:+B86-755-Z26632877
Postcode: 515057

Data: 1 File: D:2010 Repot Data'TiTP _link'2010-01-28.EMG6 (2)
0 Lewvel (dBuVm) Date: 2010-01-29
FCC PART 15 C {3M)
E ik
4
mf
0 30 224, 418. 612. 806. 1000
Frequency (MHz)
Fite no. : 3m chamber Data no. : 1
Di=. / Ant. HEc} CEBL&G112D hnt. pol. : HORIZCONTALL
Limit : FCC PART 15 C (3M)
Env. / Ins. : 24%C/56% Engineer : Power Feng
EUT : 54M Wireless USE Module
Power Rating : DC 3.3V From adaptert Input AC 120V/60Hz
Test Mode : Tx Mode
M/M: M-TI3Z21GM_363
Ant. Cahle Enission
Lo. Fred. Factor Losz Reading Level Limits Margin ERemark
[MH=) [dB/m) (dE) [dEuWV) (dBuV/m) (dBuV/m) (dE)
1 99.5840 10.91 0.s0 17.20 29.01 43 .50 14.49 QF
Z 199,750 9.55 1.30 20.51 31.64 43 .50 11.56 QF
3 233.700 10.49 1.53 19.93 31.95 46,00 14.05 QaF
4 301.600 13.47 1.73 24.55 39.75 44.00 g.25 QF
= 476,200 17,54 .17 9,41 Z29.1:2 44,00 16.58 QF
& 953 .440 Z20.97 3.36 11.60 35.93 46,00 io.407 QaF

Femark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The ewission lewvels that are 20d4dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



FCC ID:WWMWN321GM3V1
Page 4-9

m No.6 Ee Feng Foad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guanglhong, China

Tel:+56-755-26639495-"7
Fax:4+56-755-26632877
Postecode: 515057

Data: 2 File: D:'2010 Repot Data\T'TP_link'2010-01-28.EMG6 (2}
0 Lewel {(dBu\/m) Date: 2010-01-29

FCC PART 15 C{3M) |
-filB

L

030 224, 418. 612, B806. 1000
Frequency (MHz)
3ite no. : 3w chamber Data no. HEA
Dis. / Ant. I Sm CEL&112D int., pol. : VERTICAL
Limit : FCC PART 15 C (3M)
Env. / In=s. : 24%C/56% Engineer : Power Feng
EUT : 54N Wirelesz U3E Module
Power Rating @ DC 3.3V From adaptert Input AC 120V/60Hz
Test Hode : Tx Mode
M/M: M-UN321GM_363
Ant. Cakble Emission
Mo. Freg. Factor Loss FReading Level Liwits Margin ERemark
[MH=z) [AB/m) [dE) [ B (dBu¥W/m) (dBuv/m) (dE)
1 99.840 10.91 0.90 17.63 Z9.44 43 .50 14.06 QF
2 199,750 9.53 1.30 21.35 32.18 43 .50 11.32 QF
3 301.600 13.47 1.73 17.86 33 .06 44.00 12.94 QF
4 400.540 15.05 1.95 14.19 31.15 44,00 14.585 QF
5 476,200 17.54 2.1%7 10.63 30.34 46,00 15.66 QF
G 951.500 Z20.99 3.35 9.76 34.10 44.00 11.20 QF

Femark=s: 1. Emission Lewvel= Antenns Factor + Cable Loss + Feading.
2. The emiszion lewvels that are Z0dE below the cfficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



Frequency: 1GHz~18GHz

AUDIX 2

FCC ID:WW

MWN321GM3V1
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No.6 Ke Feng Road,Block 52,
ShenzZhen Science & Industry Park
Noutou, 3henzhen, Guanghong, China
Tel:+86-755-26639495-7
Fax:+586-755-26632877
Postoode: 5185057

Data: 1

120

60

1

File: E:i2009 report dataiT'TP-LINK & £ ACS901874.EM6 (52)

Emission Lewel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.

Lewvel (dBuVim) Date: 2009-12-10
1
FCC PART 15C PEAK
FCC PART 15C AV
1000 1600. 2200. 2800. 3400. 4000
Frequency {MHz)
3ite no. 3m Chamber Iata no. 1
Dis. / Ant. 3 3115 (0205 Ant. pol. HORTZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. 23*C/ 54y Engineer Faul Tian
EUT S54M Wireless U3E Module
FPower DC 3.3W From PC Input 120W/60HE
Test mode IEEES0Z.11k CH1 2412MH=z T=x
MW M-TN321GM _368
int. Calbhle Lmp. Emission
Fred. Factor loss Factor EReading Lewvel Limits Margin Remwark
(MHz) (dBE/m) [dE) (dE) [dEuWV) (dBuV/m) (dBuV/m) (dB)
2412.000 =285.48 8.60 0 35.95 100.34 101.47 74,00 0 -27.47 Feak
Remarks:

The emwission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 2
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

120
1
FCC PART 15C PEAK
60
FCC PART 15C AY
,,..-au
0 1000 1600, 2200, 2800, 3400, 4000
Frequency {(MHz)
3ite no. 3w Charber Data no. 2
Dis. / Ant. 3m 31150505 Ant. pol. WERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z2.11h CH1 2412ZMH= Tx
M/H H-THN52 1GH_365
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 =2412.000 28.48 £.60 35.95 107.88 109.01 74.00 -35.01 Peak

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 7
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-11-17

120
FCC PART 15C PEAK
60
0 4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Charber Data no. HEr
Dis. / Ant. Jm 3115 (0205 Ant. pol. @ VERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z.11h CHA 2437MH= Tx
M/N M-TN321GM _368

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 8
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

120
FCC PART 15C PEAK
60
! FCC PART 15C AY
04000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. =]
Dis. / Ant. 3m 31150505 Ant. pol. WERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z.11h CHA 2437MH= Tx
M/H M-WN3IZ1GM _363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 4374.000 34.78 12.23 35.36 45.01 B&.66 74.00 17.34 Peak
2 4574.000 34.78 12.23 35.3¢6 35.14 49.79 54,00 4.21 Arerage

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss -lwnp Factor + Reading.

2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 9
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-11-17

120
FCC PART 15C PEAK
60
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 9
Dis. / Ant. Jm 3115 (0205 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z.11h CHA 2437MH= Tx
M/N M-TN321GM_365

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 10
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

120
FCC PART 15C PEAK
60 1
FCC PART 15C AY
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 10
Dis. / Ant. 3m 31150505 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z.11h CHA 2437MH= Tx
M/H M-TMN3Z21GM _363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 4374.000 34.78 12.23 35.36 45.91 E7.56 74.00 16.44 Peak
2 4574.000 34.78 12.23 35.3¢6 37.92 49,57 54,00 4.43 Arerage

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss -lwnp Factor + Reading.

2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data:

120

60

1

11 File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Level (dBuWim)

Date: 2009-12-10

FCC PART 15C PEAK

FCC PART 15C AV

M

M

1000 1600, 2200, 2800, 3400, 4000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. r 11
Di=. / Ant. T 3m 3115 (0205 Ant. pol. @ VERTICALL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EOT : 54M Wireless USE Module
Power : DC 3.3V From PC Input 1Z20V/60H=z
Test mode : IEEEZ802.11h CHE Z2437MH=E Tx
M/H P M-WN3IZ1GM_363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
2440.000 2Z8.53 8.48 36.06 102.28 103.23 74.00 -29.23 Peak

Remarks:
1. Emission Lewvel= Antenna Factor

+ Cable Loss -Amp Factor + Reading.

2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-17

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 12

120

60

1

Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

FCC PART 15C PEAK

FCC PART 15C AV

M

WM"‘

1000 1600, 2200, 2800, 3400, 4000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. r 1z
Dis. / Ant. To3m 31150505 Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EOT : 54M Wireless USE Module
Power : DC 3.3V From PC Input 1Z20V/60H=z
Test mode : IEEEZ802.11h CHE Z2437MH=E Tx
M/H P M-TN3Z1GM 363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
2437.000 Z8.53 B8.60 36.06 95,61 Q6. 68 74.00 -Z2Z.68 Peak

Remarks:
1. Emission Lewvel= Antenna Factor

+ Cable Loss -Amp Factor + Reading.

2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-18

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 13
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

120
FCC PART 15C PEAK
60
FCC PART 15C AY
0 1000 1600, 2200, 2800, 3400, 4000
Frequency {(MHz)
3ite no. 3w Charber Data no. 13
Dis. / Ant. 3m 31150505 Ant. pol. WERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z2.11h CH11 Z462Z2MH=z Tx
M/H M-TMN3Z21GM _363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 =Z24g2.000 28.55 £.76 36.02 105.82 107.11 74.00 -33.11 Peak

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-19

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 14

120

60

1

Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

FCC PART 15C PEAK

FCC PART 15C AV

M

WWWMM«W

1000 1600, 2200, 2800, 3400, 4000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. r 14
Dis. / Ant. To3m 31150505 Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EOT : 54M Wireless USE Module
Power : DC 3.3V From PC Input 1Z20V/60H=z
Test mode : IEEE&80Z2.11h (CH11 246ZMH= Tx
M/N T M-WN3Z1GM_35653
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
24g2.000 Z8.55 B.76 36.02 oL5.22 Q5,51 74.00 -22.E51 Peak
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-20

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 19
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-11-17

120
FCC PART 15C PEAK
60
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. r 19
Dis. / Ant. Jm 3115 (0205 Ant. pol. @ VERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z2.11h CH11 Z462Z2MH=z Tx
M/N M-TN321GM_365

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-21

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 20
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

120
FCC PART 15C PEAK
60
FCC PART 15C AY
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 20
Dis. / Ant. 3m 31150505 Ant. pol. WERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z2.11h CH11 Z462Z2MH=z Tx
M/H M-TMN3Z21GM _363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 4924.000 35.09 12.53 35.34 35.69 458,02 74.00 Z25.958 Peak
2 492Z4.000 35.09 12.58 35.34 37.69 50.0=2 54,00 3.95 Arerage

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss -lwnp Factor + Reading.

2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-22

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 21
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-11-17

120
FCC PART 15C PEAK
60
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 21
Dis. / Ant. Jm 3115 (0205 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z2.11h CH11 Z462Z2MH=z Tx
M/N M-TN321GM_365

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-23

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 22
Level (dBuWim)

120

60

0

1
Z

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

FCC PART 15C PEAK
1 FCC PART 15C AV
4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 22
Dis. / Ant. 3m 31150505 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z2.11h CH11 Z462Z2MH=z Tx
M/N M-TN321GM_365
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
49z24. 000 35.09 12.55 35.34 40.95 53.31 74.00 Z0.69 Peak
4924 000 35.09 12.55 35.34 33.66 45.99 54,00 5.01 Arerage
Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss -lwnp Factor + Reading.

2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-24

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 23
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-11-17

120
FCC PART 15C PEAK
60
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 23
Dis. / Ant. Jm 3115 (0205 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z2.11g CH1 Z2412MH= Tx
M/N M-TN321GM_365

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-25

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 24
Level (dBuWim)

120

60

0

1
Z

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

FCC PART 15C PEAK
1 FCC PART 15C AV
4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 24
Dis. / Ant. 3m 31150505 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z2.11g CH1 Z2412MH= Tx
M/N M-TN321GM_365
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
4524000 34.47 12,558 35.25 41.24 53.04 74.00 Z20.96 Peak
4524000 34.47 12.558 35.25 30.85 42 .65 54,00 11.35 Arerage
Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss -lwnp Factor + Reading.

2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-26

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 25
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-11-17

120
FCC PART 15C PEAK
60
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. r 25
Dis. / Ant. Jm 3115 (0205 Ant. pol. @ VERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z2.11g CH1 Z2412MH= Tx
M/N M-TN321GM _368

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-27

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 26
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

120
FCC PART 15C PEAK
60
FCC PART 15C AY
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. Z6
Dis. / Ant. 3m 31150505 Ant. pol. WERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z2.11g CH1 Z2412MH= Tx
M/H M-TMN3Z21GM _363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 4524.000 34.47 12.53 35.25 35.64 &0, 44 74.00 23.E568 Peak
2 45Z4.000 34.47 12.58 35.25 32.584 44,64 54,00 9.36 Arerage

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss -lwnp Factor + Reading.

2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-28

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 27

120

60

1

Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

FCC PART 15C PEAK

FCC PART 15C AV

P e

e i it

1000 1600, 2200, 2800, 3400, 4000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. T 27
Di=. / Ant. T 3m 3115 (0205 Ant. pol. @ VERTICALL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EOT : 54M Wireless USE Module
Power : DC 3.3V From PC Input 1Z20V/60H=z
Test mode : IEEES0Z2.11g CH1 2412MH= Tx
M/H P M-TN3Z1GM 363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
2410.000 28.48 8.60 0 35.95 105.36 106.49 74.00 -32.49 Peak
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-29

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data:

120

60

1

28 File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Level (dBuWim)

Date: 2009-12-10

FCC PART 15C PEAK

FCC PART 15C AV

e

e mi

1000 1600, 2200, 2800, 3400, 4000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. HEA=]
Dis. / Ant. To3m 31150505 Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EOT : 54M Wireless USE Module
Power : DC 3.3V From PC Input 1Z20V/60H=z
Test mode : IEEES0Z2.11g CH1 2412MH= Tx
M/H P M-WN3IZ1GM_363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
2412 .000 28.48 8.60 0 35.95 O5.858 100.01 74.00 -Z6.01 Peak
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-30

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 33
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

120
1
FCC PART 15C PEAK
60
FCC PART 15C AY
0 1000 1600, 2200, 2800, 3400, 4000
Frequency {(MHz)
3ite no. 3w Charber Data no. 33
Dis. / Ant. 3m 31150505 Ant. pol. WERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z.11g CHA 2437MH= Tx
M/H M-TMN3Z21GM _363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 =2437.000 28.53 £.60 36.06 102.83 103 .90 74.00 -29.90 Peak

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-31

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 34

120

60

1

Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

FCC PART 15C PEAK

FCC PART 15C AY
1000 1600, 2200, 2800, 3400, 4000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. HERCE: ]
Dis. / Ant. To3m 31150505 Ant., pol. : HORIZONTAL
Limit i FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EOT : 54M Wireless USE Module
Power : DC 3.3V From PC Input 1Z20V/60H=z
Test mode : IEEES0Z2.11g CHe 24537MH=z Tx
M/H P M-TN3Z1GM 363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
[MHz] (dB/m) (dE) [cB) [dBuv) [dBuW/m) [(dBuW/m) (dB)
Z437.000 Z8.53 8.60 36.06 95.853 Q6. 60 74.00 -zZ2.60 Peak

Remarks:
1. Emission Lewvel= Antenna Factor

+ Cable Loss -Amp Factor + Reading.

2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-32

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 35
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-11-17

120
FCC PART 15C PEAK
60
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 35
Dis. / Ant. Jm 3115 (0205 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z.11g CHA 2437MH= Tx
M/N M-TN321GM_365

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-33

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 36
Level (dBuWim)

120

60

0

1
Z

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

FCC PART 15C PEAK
FCC PART 15C AV
1
4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 36
Dis. / Ant. Jm 3115 (0205 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z.11g CHA 2437MH= Tx
M/N M-TN321GM_365
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
45374.000 34.783 12.23 35.36 37.61 49,26 74.00 24.74 Peak
4574000 34.78 12.23 35.306 30.55 4z .20 54,00 11.80 Arerage
Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss -lwnp Factor + Reading.

2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-34

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 37
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-11-17

120
FCC PART 15C PEAK
60
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. HERC A
Dis. / Ant. Jm 3115 (0205 Ant. pol. @ VERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z.11g CHA 2437MH= Tx
M/N M-TN321GM_365

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253
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FCC ID:WWMWN321GM3V1
Page 4-35

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 38
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

120
FCC PART 15C PEAK
60
FCC PART 15C AY
I
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 35
Dis. / Ant. 3m 31150505 Ant. pol. WERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z.11g CHA 2437MH= Tx
M/H M-TMN3Z21GM _363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 4374.000 34.78 12.23 35.36 38.68 E0.33 74.00 23.67 Peak
2 4574.000 34.78 12.23 35.3¢6 31.83 43 .45 54,00 10.52 Arerage

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss -lwnp Factor + Reading.

2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253
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FCC ID:WWMWN321GM3V1
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 39
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-11-17

120
FCC PART 15C PEAK
60
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 1 39
Dis. / Ant. Jm 3115 (0205 Ant. pol. @ VERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z2.11g CH11 Z462Z2MH=z Tx
M/N M-TN321GM_365

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253
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FCC ID:WWMWN321GM3V1
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 40
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

120
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 40
Dis. / Ant. 3m 31150505 Ant. pol. WERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z2.11g CH11 Z462Z2MH=z Tx
M/H M-TN321GM_365
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 4924.000 35.09 12.53 35.34 41.25 E3.61 74.00 Z0.39 Peak
2 492Z4.000 35.09 12.58 35.34 31.73 44.06 54,00 9.94 Arerage

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss -lwnp Factor + Reading.

2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:WWMWN321GM3V1
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 41
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-11-17

120
FCC PART 15C PEAK
60
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 41
Dis. / Ant. Jm 3115 (0205 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z2.11g CH11 Z462Z2MH=z Tx
M/N M-TN321GM _368

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1
Page 4-39

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 42
Level (dBuWim)

120

60

0

1
Z

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

FCC PART 15C PEAK
1 FCC PART 15C AV
4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 42
Dis. / Ant. 3m 31150505 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z2.11g CH11 Z462Z2MH=z Tx
M/N M-TN321GM_365
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
49z24. 000 35.09 12.55 35.34 41.E55 £3.91 74.00 Z0.09 Peak
4924 000 35.09 12.55 35.34 31.44 43 .77 54,00 10.23 Arerage
Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss -lwnp Factor + Reading.

2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253
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FCC ID:WWMWN321GM3V1
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 43

120

60

1

Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

FCC PART 15C PEAK

FCC PART 15C AV

M

S en s e A

1000 1600, 2200, 2800, 3400, 4000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. T4
Dis. / Ant. To3m 31150505 Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EOT : 54M Wireless USE Module
Power : DC 3.3V From PC Input 1Z20V/60H=z
Test mode : IEEESO02.11g CH11 Z2462ZMH=z Tx
M/H P M-TN3Z1GM 363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
24g2.000 Z8.55 B.76 36.02 od4.26 Q5,55 74.00 -2Z1.E5 Peak
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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FCC ID:WWMWN321GM3V1
Page 4-41

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 44

120

60

1

Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

FCC PART 15C PEAK

FCC PART 15C AV

[ = —

e it e R

1000 1600, 2200, 2800, 3400, 4000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. 44
Di=. / Ant. T 3m 3115 (0205 Ant. pol. @ VERTICALL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EOT : 54M Wireless USE Module
Power : DC 3.3V From PC Input 1Z20V/60H=z
Test mode : IEEESO02.11g CH11 Z2462ZMH=z Tx
M/H P M-TN3Z1GM 363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
24g2.000 Z8.55 B.76 36.02 103.70 104,599 74.00 -30.99 Peak
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



AUDIX 2
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 49
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-03

120
FCC PART 15C PEAK
60
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 49
Dis. / Ant. Jm 3115 (0205 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z2.11h CH1 2412ZMH= Tx
M/N M-TN321GM_365

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253
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FCC ID:WWMWN321GM3V1
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 50
Level (dBuWim)

120

60

0

1
Z

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-03

FCC PART 15C PEAK
! FCC PART 15C AV
4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 50
Dis. / Ant. 3m 3115 (0205 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z2.11h CH1 2412ZMH= Tx
M/N M-TN321GM_365
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
4524000 34.47 12,558 35.25 44 .45 Ea.25 74.00 17.75 Peak
4524000 34.47 12.558 35.25 35.15 49.95 54,00 4.05 Arerage
Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss -lwnp Factor + Reading.

2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253
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FCC ID:WWMWN321GM3V1
Page 4-44

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 51
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-03

120
FCC PART 15C PEAK
60
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. r 51
Dis. / Ant. Jm 3115 (0205 Ant. pol. @ VERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z2.11h CH1 2412ZMH= Tx
M/N M-TN321GM_365

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:WWMWN321GM3V1
Page 4-45

No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 52
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-03

120
FCC PART 15C PEAK
60
1 FCC PART 15C AY
0 4000 6200, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 52
Dis. / Ant. 3m 31150505 Ant. pol. WERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z2.11h CH1 2412ZMH= Tx
M/H M-TMN3Z21GM _363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 4524.000 34.47 12.53 35.25 41.45 B3.25 74.00 Z0.75 Peak
2 45Z4.000 34.47 12.58 35.25 34.21 446.01 54,00 7.99 Arerage

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss -lwnp Factor + Reading.

2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253



FCC ID:WWMWN321GM3V1
Page 5-1

5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval

1. Spectrum Agilent E4446A | US44300459 | May.08,09 | 1 Year

Analyzer
2. Attenuator Agilent 8491B |[MY39262165| May.08, 09 1 Year
3. RF Cable | Hubersuhner SUC%;LEX 28618/2 May.08, 09 1Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within
the band that contains the highest level of the desired power, In addition, radiated
emissions which fall in the restricted bands, as defined in §15.205(a), must also comply

with the radiated emission limits specified in 15.209(a).

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
is set to 100 kHz, The video bandwidth is set to 300 kHz.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



Conducted emission test data:

Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Ref 117.6 dBpY #Atten @ dB
#Peak
Log

19

FCC ID:WWMWN321GM3V1

Mkrl 452 MHz

Page 5-2

55.53 dBpY

dB/
Offst
20.6
dB

VAU SOV AR S VU DRI, DVURUN S

90.0
dBpl

Start 30 MHz
#Res BH 126 kHz

Markar Trace
1 (1

Type
Frag

#VEH 360 kHz

X Axis
452 MHz

Stop 1 GHz
Sweep 155.1 ms (481 prs)

Amplitude
5553 dBpl

Ref 117.6 dBpY
#Peak N

#Atten B dB

Mkrd b.46 GHz

54.91 dBpY

start 1 GHz
#Res BH 126 kHz
Markar
1 (1
2 (1
3 1
4 (1

Trace

1) ST ———

#VEH 360 kHz

X Axis

2.44 GHz
1.68 GHz
3.22 BHz
G.46 GHz

Stop 25 GHz
Sweep 3,837 5 (401 pts)

Amplitude
118 dBpl

E3.64 dBpl
78.37 dBpl
54.91 dBpl

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253




FCC ID:WWMWN321GM3V1
Page 5-3

Mkr3 2.4802 GHz
Ref 117.6 dBLY #Atten @ dB 65.28 dBpV
#Pegk
Log
18
dB/
Offst
20.5
dB

]
90.6
dBpV

Start 2.31 GH=z Stop 2.42 GHz
#Res BH 128 kHz #VBH 308 kHz Sweep 17.59 ms (401 pts)
Marker Trace # Axis Amplitude
1 1 2.4129 GHz 189.9 dBpl
2 (1 2.390A8 GH=z 57.22 dBpll

1 2.4882 GH=z g5.28 dBpl

Test CH6: 2437MHz

Mkrz 811 MHz
Ret 117.6 dBRY #Atten @ dB 55.32 dBpV
#Peak
Log

1@
dB/ Normal
Offst

20.6
dB

]
90.4
dBpY

Start 30 MHz Stop 1 GHz
#Res BH 126 kHz #UBH 300 kHz Sweep 155.1 ms (481 pts)

Markar Trace Typa # Auxic Amplituda
1 (1 Freq 985 MHz 57.6 dBEpl
2 1 Freg 811 MH=z 55.32 dBpl

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253




Ref 117.6 dBpV #Atten O dB 55.63 dEpY

#Pegk
Log
18
dB/
Offst
20.5
dB

]
99.4
dBpV

Start 1 GHz Stop 25 GHz
#Res BH 128 kHz #VBH 308 kHz Sweep 3837 5 (481 pts)

Marker Trace # Axis Amplitude

1

2
3
4

FCC ID:WWMWN321GM3V1

Mkrd 6.52 GHz

Page 5-4

<

3

e ————

1 2.44 GHz 118.4 dBpl

1y 1.68 GHz £8.55 dBpl
1y 3.28 GHz 78.8 dBpl
1 6.52 GHz 55.63 dBpl

Test CH11: 2462MHz

Ref 117.6 dBpY #Htten @ dB 6@.34 dBpY

#Peak
Log
18
dB/
Dffst
20.5
dB

]
90,9
dBpY

Start 30 MHz Stop 1 GHz
#Res BH 126 kHz #UBH 300 kHz Sweep 155.1 ms (481 pts)
Markar Trace Typa # Auxic Amplituda

1

Mkrl 823 MHz

RSP SRS SO RO | s W

1y Freq 823 MHz E8.34 dBpl

Audix Technology (Shenzhen) Co., Ltd.
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Ref 117.6 dBLY
#Peak &

Log
18

#Atten B dB

FCC ID:WWMWN321GM3V1
Page 5-5

Mkr3 3.28 GHz
75.87 depy

dB/
Offst
208 4
dB

]
90.6
dBpV

Start 1 GHz
#Res BW 128 kHz
Markar Trace
1 (1
2 (1
1

#\VBW 300 kHz

X Rxis

2.44 GHz
1.B6 GHz
3.28 GHz

Stop 25 GHz
Sweep 3837 5 (481 pts)
Amplitude
118 dBpl)
E67.82 dBpll
75.87 dBpl

Ref 117.6 dBpY
#Peak

#Atten B dB

Mkr3 2.5000 GHz
55,79 dEpy

90.6
dBpV

Start 2.44 GHz
#Res BW 128 kHz
Markar Trace
1 (1
2 (1
1

#\VBW 300 kHz

X Rxis
2.4629 GHz
2.4836 GHz
2.56688 GHz

Sweep 1839 ms (401 pts)

Normal

Stop 2,505 GHz

Amplitude
118.2 dBpl
54.53 dBpl
5E.79 dBpl

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:WWMWN321GM3V1
Page 5-6

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Mkrl 908 MHz
Ref 117.6 dBpV #Atten B dB 5642 dBpY
#Peak
Log
18
dB/
Offst
20.5
dB
83.6
dBpY

Start 30 MHz Stop 1 GHz

#Res BH 126 kHz #UBH 368 kHz Sweep 155.1 ms (481 pts)
Markar Trace Type # Auxic Amplitude
1 1 Freq 4988 MHz 5E.42 dBpl

Mkrl 2.44 GHz
Ref 117.6 dBpY #Atten @ dB 183.6 dBpY
#Peak

Start 1 GHz Stop 25 GHz
#Res BH 126 kHz #UBH 368 kHz Sweep 3837 5 (401 pts)
Markar Trace # Auxic Amplitude
1 1> 2.44 GHz 1A3.6 dBpl

2 1 3.22 GHz 7B.71 dBpl
12 B.46 GH=z 55.5 dBpl

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253




Ref 117.6 dBLY
#Pegk

Log

18

dB/

#Atten B dB

FCC ID:WWMWN321GM3V1

Mkrd 2.4000 GHz

Page 5-7

64.97 dEpY

1

Offst
20.6
dB

Ol
84.2
dBpV

Start 2.31 GH=z
#Res BH 126 kHz

Markar Trace
1 (1
1

#\VBW 300 kHz

X Rxis
2.4161 GHz
2.3733 GHz
2.39682 GHz

Stop 2.425 GHz
Sweep 1839 ms (401 pts)

Amplitude
164.2 dBpl

E5.2 dBpll
54.13 dBply

2
3 1y
4 1 £.4688 GHz E4.97 dBpl

Test CH6: 2437MHz

Mkrl 954 MHz
24.96 dBpY

Ref 117.6 dBERV
#Peak

Log

16

dB/

Offst

206

dB

33.9

dBpY

#Htten O dB

Start 30 MHz
#Res BH 126 kHz #UBH 300 kHz

Markar Trace Typa # Auxic
1 1> Freqg 954 MHz

Stop 1 GHz
Sweep 155.1 ms (481 pts)

Amplituda
54,96 dBpl)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253




Ref 117.6 dBpV

#Pegk
Log
18
dB/

i
o

#Atten B dB

FCC ID:WWMWN321GM3V1

Page 5-8

Mkrl 2.44 GHz

183.9 dEpy

Offst
20.6
dB

]
83.9
dBpV

2

Start 1 GHz
#Res BH 126 kHz

Markar
1
2

Trace
(1
1
1

Type
Freqg
Frag
Freqg

MﬁR”“KmMMmhw¢ﬁ;wwmMHMAﬁNM~mJ?W;vFﬂmﬂmMMM&MLMAMJNNM%AW%MW_,HIN

#\VBW 300 kHz

X Rxis

2.44 GHz
3.28 GHz
B.52 GHz

Stop 25 GHz
Sweep 3837 5 (481 pts)

Amplitude
163.9 dBpl

78.55 dBpl
55.69 dBpl

Test CH11: 2462MHz

Ret 117.6 dBRY
#Peak

Log

18

dB/

#Htten O dB

Mkrl 823 MHz

55.97 dBpY

Dffst
20.6
dB

] O U NO0N WU AU SO DU U RN s SN O T

83.9
dBpY

Start 30 MHz
#Res BH 126 kHz

Markar Trace
1 (1

#\VBW 300 kHz

# Auxic
823 MHz

Typa
Freqg

Stop 1 GHz
Sweep 155.1 ms (481 pts)

Amplituda
55,97 dBpl

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253




Ref 117.6 dBpV
#Peak 1

Log e
18
dB/

#Atten B dB
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Mkr3 6.58 GHz
54,81 dEpY

Offst
20.6
dB

]
83.9
dBpV

Start 1 GHz
#Res BW 128 kHz
Markar Trace
1 (1
2 (1
1

#\VBW 300 kHz

X Rxis

2.44 GHz
3.28 GHz
B.58 GHz

Stop 25 GHz
Sweep 3837 5 (481 pts)
Amplitude
183.9 dBpl
75 dBpl
54,81 dBpl

Ref 117.6 dBpY
#Peak

#Atten B dB

1

Mkr3 2.5000 GHz
53.82 dEpy

84.3
dBpV

Start 2.44 GHz
#Res BW 128 kHz
Markar Trace
1 (1
2 (1
1

#\VBW 300 kHz

X Rxis
2.4574 GHz
2.4836 GHz
2.56688 GHz

Sweep 1839 ms (401 pts)

Stop 2,505 GHz

Amplitude
164.3 dBpl
5574 dBpl
53.82 dBpl

Audix Technology (Shenzhen) Co., Ltd.
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6. BAND EDGE COMPLIANCE TEST
6.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
p, | Seectrum Agilent E4446A | US44300459 | May.08,09 | 1 Year
Analyzer
2. | Horn Antenna EMCO 3115 9607-4877 | Nov. 25, 09 1.5 Year
3. Amplifier Agilent 8449B  [3008A02495 | May.08, 09 1 Year
4. | RFCable |Hubersuhner SUC%FZLEX 28620/2 | May.08,09 | 1 Year
5. RF Cable Hubersuhner SUC%;LEX 271471/4 | May.08, 09 1 Year
6. RF Cable Hubersuhner SUC%;LEX 29086/2 May.08, 09 1 Year
6.2.Limit
All the lower and upper band-edges emissions appearing within 2310MHz to
2390MHz and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions outside operation frequency band
2400MHz to 2483.5MHz shall be at least 20dB below the fundamental emissions, or
comply with 15.209 limits.
6.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.
2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.
3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

6.4.Test Results

Pass (The testing data was attached in the next pages.)

All the emissions outside operation frequency band were comply with 15.209 limit

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 3 File: E:2009 report data\T'TP-LINK'E £ ACS901874EMG (52)
Level (dBuWim) Date: 2009-12-10
120
a
FCC PART 15C PEAK
3
/‘\3
e
0 2310 2332, 2354, 2376. 2398, 2420
Frequency {(MHz)

3ite no. 3w Charber Data no. 3

Dis. / Ant. 3m 31150505 Ant. pol. WERTICAL

Limit FCC PART 15C FPELE

Env. / Ins. Z3%C/E54% Engineer Faul Tian

EOT S54M Wireless UIE Module

Power DC 3.3V From PC Input 1Z20V/60H=z

Test mode IEEEG0Z2.11h CH1 2412ZMH= Tx

M/H M-TN321GM_365

Ant. Cable Amp. Emi=zsion

Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark

(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 2326.720 28.36 £.64 36.06 E4.15 EE5.09 74.00 15.91 Peak
2 2390.000 Z25.4¢ ©8.41 3F6.09 Se.13 56.91 74,00 17.09 Feak
3 2397.120 2Z8.46 ©8.41 3F6.09 6G.96 a7.74 74,00 G.26 Feak
4 Z2400.000 @ E25.46 S.60 36.09 B2 .94 63.91 74.00 10.09 FPeak
5 2413.180 28.48 §£.60 35.95 106.62 107.75 74.00 -33.75 Peak

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss -lwnp Factor + Reading.

2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 4

120

60

b WM

0

Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

5
3
I+JFCC PART 15¢ AV
. __‘____#_PHJL/J
2310 2332, 2354, 2376. 2398, 2420
Frequency {(MHz)
3ite no. 3w Charber Data no. 4q
Dis. / Ant. 3m 3115 (0205 Ant. pol. WERTICAL
Limit FCC PART 15C AW
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z2.11h CH1 2412ZMH= Tx
M/N M-TN321GM_365
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
2337.500 28.38 B8.54 35.99 45.00 46,03 E4.00 7.97 brerage
2380.000 =5.46 8.41 36.09 45.21 446.99 54,00 7.01 Arerage
2396.900 =5.46 8.41 36.09 57,74 58.5:2 54,00 -4. 52 Arerage
Zz400.000 =Z5.46 S.60 346.09 S4.64 55.61 S54.00 -1.61 bverage
2414.720 28.48 B8.60 35.95 101.68 102 .51 E4.00 -45.81 brerage

Remarks:

1. Emission Lewel=

Antenna Factor + Cable Loss -lwnp Factor + Reading.

2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 5

120

60

[ R N

0

Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

4
FCC BART 15C PEAK
LMP‘-\.E
e Y e T PP M B S
2310 2332, 2354, 2376. 2398, 2420
Frequency {(MHz)

3ite no. 3w Charber Data no. 5

Dis. / Ant. Jm 3115 (0205 Ant. pol. HORIZONTAL

Limit FCC PART 15C FPELE

Env. / Ins. Z3%C/E54% Engineer Faul Tian

EOT S54M Wireless UIE Module

Power DC 3.3V From PC Input 1Z20V/60H=z

Test mode IEEEG0Z2.11h CH1 2412ZMH= Tx

M/N M-TN321GM_365

Ant. Cable Amp. Emi=zsion

Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark

(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
2Z335.520 28.38 8.54 35.99 E&.70 E7.73 74.00 16.27 Peak
2380.000 =5.46 8.41 36.09 te.12 56.90 74,00 17.10 Feak
2400.000 =285.46 8.50 36.09 558,62 59.59 74,00 14.41 Feak
Z414.500 =Z5.48% &.60 35.95 100.22 101.55 74.00 -2Z7.35 FPeak

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -lnp Factor + Reading.

2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 6

120

60

[ R N

0

Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

4
FCC PART 15C AV
3
1 I .2
2310 2332, 2354, 2376. 2398, 2420
Frequency {(MHz)

3ite no. 3w Charber Data no. 5]

Dis. / Ant. 3m 31150505 Ant. pol. HORIZONTAL

Limit FCC PART 15C AW

Env. / Ins. Z3%C/E54% Engineer Faul Tian

EOT S54M Wireless UIE Module

Power DC 3.3V From PC Input 1Z20V/60H=z

Test mode IEEEG0Z2.11h CH1 2412ZMH= Tx

M/N M-TN321GM_365

Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)

2345.750 28.38 8.57 35.99 45,63 446,59 E4.00 7.41 brerage
2380.000 =5.46 8.41 36.09 45.61 46.39 54,00 7.61 Arerage
2400.000 =285.46 8.50 36.09 45.36 49,33 54,00 4.67 Arerage
Z414.720 Z5.48 &.60 35.95 94,64 a5.77 S4.00 0 -41.77 bverage

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -lnp Factor + Reading.

2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,EBlock

Page 6-6

52,

ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China

Tel:+56-755-26639435-"7
Fax:+56-755-26632877
Postoode: 518057

Data: 15
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

120
FCC PART 15C PEAK
60
2 %~w4ﬁ~1w&mhﬂm
02450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)
3ite no. 3w Charber Data no. r 15
Dis. / Ant. 3m 31150505 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z2.11h CH11 Z462Z2MH=z Tx
M/H M-TN321GM_365
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 =24g0.920 28.55 £.76 36.02 o4.13 Q5. 42 74.00 -21.42 Peak
2 2483.500 28.583 ©£8.94 35.97 52.10 53.65 74,00 20.35 Feak
3 Z500.000 28.60 9 8.89 36.00 52.5¢6 54.05 74,00 19.895 Feak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 16
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

120
1
60
FCC PART 15C AV
\\——\fx 2 3
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)
3ite no. 3w Charber Data no. r 16
Dis. / Ant. 3m 31150505 Ant. pol. HORIZONTAL
Limit FCC PART 15C AW
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z2.11h CH11 Z462Z2MH=z Tx
M/H M-TMN3Z21GM _363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 =24592.300 28.55 £.76 36.02 o0.26 a1.55 E4.00 -37.E5 brerage
2 2483.500 28.583 ©£8.94 35.97 43 .85 45.40 54,00 g.60 Arerage
3 Z500.000 28.60 9 8.89 36.00 43 .25 44,74 54,00 9.26 Arerage

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:WWMWN321GM3V1

No.6 KEe Feng Road,EBlock

Page 6-8

52,

ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China

Tel:+56-755-26639435-"7
Fax:+56-755-26632877
Postoode: 518057

Data:

120

60

0

17
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

FCC PART 15C PEAK

2 3
e s iV SV PPN PRS- AT SR I
2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)
3ite no. 3w Charber Data no. 17
Dis. / Ant. Jm 3115 (0205 Ant. pol. WERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z2.11h CH11 Z462Z2MH=z Tx
M/N M-TN321GM_365
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
24g3.080 Z8.55 B8.76 36.02 105.21 106.50 74.00 -32.E0 Peak
24583.500 =Z58.58 8.94 35.97 Se.63 58.18 74,00 15.82 Feak
2500.000 =Z8.80 8.85% 36.00 Se.13 57.62 74,00 1a.35 Feak
Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 18
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

120
1
60
FCC PART 15C AV
i \/\_l,-—-___
3
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)
3ite no. 3w Charber Data no. 15
Dis. / Ant. 3m 31150505 Ant. pol. WERTICAL
Limit FCC PART 15C AW
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z2.11h CH11 Z462Z2MH=z Tx
M/H M-TMN3Z21GM _363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 =24592.300 28.55 &£.76 36.02 101.37 102 .66 E4.00 -458.66 brerage
2 2483.500 28.583 ©£8.94 35.97 45.32 46.37 54,00 7.13 Arerage
3 Z500.000 28.60 9 8.89 36.00 45.44 46.93 54,00 7.07 Arerage

Remarks:
1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877
Postoode: 518057

Data: 29

Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

120
4
C PART 15 PEA
60 1 L™
IS o AP AR, U i A el gy it i, e s b AR (b d e o
I:'2310 2333, 2356, 2379, 2402, 2425
Frequency {(MHz)
3ite no. 3w Charber Data no. 29
Dis. / Ant. 3m 3115 (0205 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEGO0Z2.11g CH1 Z2412MH= Tx
M/N M-TN321GM_365
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 2323.170 28.36 £.64 36.06 E7.23 Eg.17 74.00 15.83 Peak
2 2390.000 Z25.4¢ ©8.41 3F6.09 55.89 56.87 74,00 17.33 Feak
3 Z2400.000 28.46 8.80 3F6.09 50.95 5l.92 74,00 12.05 Feak
4 2415.225 E8.48 8£.60 35.95 97.11 95.24 74,00 0 -zZ4.24 FPeak
Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -lnp Factor + Reading.

2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 30

120

60

[ R N

0

Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

4
FCC|PART 15C A
1 r N
2310 2333, 2356, 2379, 2402, 2425
Frequency {(MHz)
3ite no. 3w Charber Data no. 30

Dis. / Ant. 3m 31150505 Ant. pol. HORIZONTAL

Limit FCC PART 15C AW

Env. / Ins. Z3%C/E54% Engineer Faul Tian

EOT S54M Wireless UIE Module

Power DC 3.3V From PC Input 1Z20V/60H=z

Test mode IEEEGO0Z2.11g CH1 Z2412MH= Tx

M/N M-TN321GM_365

Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)

2342 .200 28.38 8.57 35.99 47 .09 458.05 E4.00 5.95 brerage
2380.000 =5.46 8.41 36.09 47 .12 47.90 54,00 &.10 Arerage
2400.000 =285.46 8.50 36.09 49,57 50. 64 54,00 3.36 Arerage
Z405.670 =Z5.45 &.60 35.95 g6.51 57,44 S4.00 -33.44 bverage

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -lnp Factor + Reading.

2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 31

120

60

[ R N

0

Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

CC PART 15 PEA

2310

3ite no.
Dis=s.
Limit

Env. / Ins.

EUT
Fower
Test mode
MW

£ Ant.

2333

2356, 2379,
Frequency {(MHz)
3w Charber Data no.
Jm 3115 (0205 Ant. pol.
FCC PART 15C FPELE
Z3%C/E54% Engineer

S54M Wireless UIE Module
DC 3.3V From PC Input 1Z20V/60H=z

2402, 2425

31
YERTICAL

Paul Tian

IEEES02.11g CH1 2412MH=z Tx

M-TMN3Z21GM _363

Cable Amp. Emi=zsion

loss Factor EReading Lewvel Limits Margin Rewark
(dE) [cB) [dBuv) [dBuW/m) [(dBuW/m) (dB)

8.57 35.99 57.59 E5.55 74.00 15.45 Peak
g.41 36.09 S56.38 57.18 74.00 16.54 Peak
g.60 36.09 65.56 69,53 74.00 4,47 Peak
.60 35.95 105.97 107.10 74.00 -33.10 Feak

Ant.
Freg. Factor
(MHz) (dB/m)
23E0.825 Z8.38
2380.000 =Z85.46
2400.000 =Z8.46
Z2415.225 Z5.485
Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -lnp Factor + Reading.

2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 32
Level (dBuWim)

120

60

0

[ R N

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

K
T | FCC PART 15C AV

2310 2333

3ite no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

Fower

Test mode
MW

Ant.
Freg. Factor
[MHz] (dB/m)

Z327.5895 Z8.386
Z390.000 Z8.46
Z2400.000  Z8.46
2410.970 28.48

Remarks:

2356, 2379, 2402, 2425
Frequency {(MHz)
3w Charber Data no. T332
Jm 3115 (0205 Ant. pol. @ VERTICALL
FCC PART 15C AW
Z3%C/E54% Engineer : Paul Tian

S54M Wireless UIE Module

DC 3.3V From PC Input 1Z20V/60H=z
IEEEGO0Z2.11g CH1 Z2412MH= Tx
M-TN321GM_365

Cable Amp. Emi=zsion

loss Factor EReading Lewvel Limits Margin Rewark
(dE) [cB) [dBuv) [dBuW/m) [(dBuW/m) (dB)

8.64 36.06 46.81 47.75 54.00 6.25 Average
g.41 36.09 47,35 45.13 54.00 5.87 Average
g.60 36.09 57.19 55.18 54.00 -4.16 Averacge
g.60 35.95 95.58 Q6,71 54.00 -42.71 bLverage

Emizsion Lewel= Antenna Factor + Cable Loss -lnp Factor + Reading.
The ewission lewels that are Z04AE helow the official limit are not reported.
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52,

ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China

Tel:+56-755-26639435-"7
Fax:+56-755-26632877
Postoode: 518057

Data: 45
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

120
1
FCC PART 15C PEAK
60
02450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)

3ite no. 3w Charber Data no. 1 45

Dis. / Ant. 3m 31150505 Ant. pol. WERTICAL

Limit FCC PART 15C FPELE

Env. / Ins. Z3%C/E54% Engineer Faul Tian

EOT S54M Wireless UIE Module

Power DC 3.3V From PC Input 1Z20V/60H=z

Test mode IEEEG0Z2.11g CH11 Z462Z2MH=z Tx

M/H N-TN321GM_363

Ant. Cable Amp. Emi=zsion

Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark

(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 =24592.720 28.55 £.76 36.02 101.54 102 .53 74.00 -2ZB.83 Peak
2 2483.500 28.583 ©£8.94 35.97 54,27 55.8: 74,00 153.15 Feak
3 Z500.000 28.60 9 8.89 36.00 53.69 55.18 74,00 15.82 Feak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 46
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

120
1
60
FCC PART 15C AV
H\_H%hﬂ_l .
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)
3ite no. 3w Charber Data no. 46
Dis. / Ant. 3m 31150505 Ant. pol. WERTICAL
Limit FCC PART 15C AW
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z2.11g CH11 Z462Z2MH=z Tx
M/H M-TN321GM_365
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Margin Remark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 Z24p6.980 28.55 £.76 36.02 93 .40 Q4,569 —-40. 69 brerage
2 2483.500 28.583 ©£8.94 35.97 44 .95 446.50 7.50 Arerage
3 Z500.000 28.60 9 8.89 36.00 43 .69 45.18 §.582 Arerage

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253



AUDIX 2

FCC ID:WWMWN321GM3V1

No.6 KEe Feng Road,Block 52,

ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China

Tel:+56-755-26639435-"7
Fax:+56-755-26632877
Postoode: 518057

Data: 47 File: E:2009 report data\T'TP-LINK'E £ ACS901874EMG (52)
Level (dBuWim) Date: 2009-12-10
120
1
FCC PART 15C PEAK
60 QNHWMMWW«W
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)
3ite no. 3w Charber Data no. 1 47
Dis. / Ant. 3m 31150505 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z2.11g CH11 Z462Z2MH=z Tx
M/H M-WN3IZ1GM _363
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 =2457.920 28.55 £.43 36.02 o4.40 a5.41 74,00 -21.41 Peak
2 2483.500 28.583 ©£8.94 35.97 54.95 56.50 74,00 17.50 Feak
3 Z500.000 28.60 9 8.89 36.00 53.47 54.946 74,00 19.04 Feak

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 48
Level (dBuWim)

File: E;i2009 report dataiT'TP-LINK & #F ACS9Q1874.EME (52)

Date: 2009-12-10

120
1
60
FCC PART 15C AV
L M o 0 o 3
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)
3ite no. 3w Charber Data no. 45
Dis. / Ant. 3m 31150505 Ant. pol. HORIZONTAL
Limit FCC PART 15C AW
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT S54M Wireless UIE Module
Power DC 3.3V From PC Input 1Z20V/60H=z
Test mode IEEEG0Z2.11g CH11 Z462Z2MH=z Tx
M/H M-TN321GM_365
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Margin Remark
(MHz) (dB/m) [dE) (dE) [clBuW) [(dBuW/m) (dBuV/m) (dB)
1 =24592.540 283.55 £.76 36.02 82.41 23.70 -29.70 brerage
2 2483.500 28.583 ©£8.94 35.97 45.02 47.57 G.43 Arerage
3 Z500.000 28.60 9 8.89 36.00 45.95 47,47 G.53 Arerage

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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7. 6dB Bandwidth Test
7.1.Test Equipment
Item| Equipment |Manufacturer| Model No. Serial No. Last Cal. Cal.
Interval
1 | Spectum Agilent E4446A | US44300459 |May.08,00| 1 Year
Analyzer
2. Attenuator Agilent 8491B MY39262165| May.08,09| 1 Year
3. | RFCable | Hubersuhner SUC%ZLEX 28618/2 |May.08,09| 1Year
7.2.Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

7.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and
100 kHz VBW. The 6dB bandwidth is defined as the total spectrum the power of which

is higher than peak power minus 6dB.
7.4.Test Results

Test Mode: IEEE 802.11b TX

CH 6dB Bandwidth (MHz) Limit Conclusion
12.5 >500 PASS
12.8 >500 PASS

11 12.6 >500 PASS

Test Mode: IEEE 802.11g TX

CH 6dB Bandwidth (MHz) Limit Conclusion
16.5 >500 PASS
16.5 >500 PASS

11 16.6 >500 PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253




FCC ID:WWMWN321GM3V1
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Mkre » 12.5 MHz
Ref @ dBm #Atten 10 dB B.155 dE
#Peak
Log
16
dB/

0l
-235
dBm

Center 2,412 GHz Span 58 MHz
#Res B 120 kHz #\EBH 300 kHz Sweep 7,994 ms (481 pts)
Marker Trace H Axis Amplitude
1 (4] 2.4148 GHz -17.48 dBm
2R 1y 2.4858 GHz -23.99 dBm
2a 13 12.5 FHz H.155 dB

Test CH6: 2437MHz

Mkre & 12.8 MHz
Ref @ dBm #Atten 10 dE -@.311 dB
#Peak

2R
O

!

-23.2
dBm

Center 2.437 GHz Span 58 MHz
#Res B 120 kHz #\EBH 300 kHz Sweep 7,994 ms (481 pts)
Marker Trace H Axis Amplitude
1 (4] 2.4386 GHz -17.14 dBm
2R 1y 2.4368E GHz -23.93 dBm
2a 13 12.8 FHz -fA.311 dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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Test CH11: 2462MHz

Mkre & 12.6 MHz
Ref © dBm #Atten 10 dE -0.186 dB
#Peak

Center 2.462 GHz Span 58 MHz
#Res BW 120 kHz #\BH 300 kHz Sweep 7.994 ms (481 pts)
Markar Trace #OAMie Amplitude
1 1 2.4638 GHz -17.28 dBm
2R €13 2.4556 GHz -23.77 dBnm
2o 1y 12.6 MHz -B.186 dB

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Mkre & 16.5 MH=z
Ref @ dBm #Atten 10 dB -R.286 dB
#Peak

-29.2
dBm

Center 2.412 GHz Span 58 MHz
#Res BH 126 kHz #UBH 368 kHz Sweep 7.994 ms (401 pts)
Markar Trace # Auxic Amplitude
1 1> 2.4161 GHz -23.16 dEm

2R 1 £.4838 GHz -28.58 dBm
e 12 16.5 MH= -0.286 dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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Test CH6: 2437MHz

Mkr2 & 16.5 MHz
Ref @ dBEm #Atten 10 dE -0.27 dB
#Peak

Center 2.437 GHz Span 58 MHz
#Res BH 126 kHz #UBH 300 kHz Sweep 7.994 ms (481 pts)
Markar Trace # Auxic Amplituda
1 1> 2.4411 GHz -23.13 dBm
2R 13 2.4288 GHz -27.84 dBnm
2o (1 16.5 MHz -B.27 dB

Test CH11: 2462MHz

Mkre o 16.6 MH=z
Ref @ dBm #Atten 10 dB 3.292 dB
#Peak

-29.1
dBm

Center 2.462 GHz Span 58 MHz
#Res BH 126 kHz #UBH 368 kHz Sweep 7.994 ms (401 pts)
Markar Trace # Auxic Amplitude
1 1> 2.4574 GHz -23.88 dBm

2R 1 2.4536 GHz -32.88 dBm
e 12 16.6 MH= 3.292 dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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8. OUTPUT POWER TEST
8.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. | Last Cal. |[Cal. Interval
1. Power meter Anritsu ML2487A | 6K00002472 | Oct.20.09 1Year
2 Power sensor|  Anritsu MA2491A 0033005 0Oct.20.09 1Year
2. Attenuator Agilent 8491B |[MY39262165|May.08, 09| 1 Year
3 RF Cable | Hubersuhner SUCI%IZLEX 28618/2 |May.08,09| 1Year

8.2.Limit (FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put
Power shall not exceed 1W(30dBm)

8.3.Test Procedure

Use power output option 1 method of KDB 558074, the transmitter output was
connection to a power meter by suitable attenuation, read out the peak output power
of device.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253
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8.4.Test Results
EUT: 54M Wireless USB Module ~ M/N: M-WN321GM_36S
Power: DC 3.3V From PC input AC 120V/60Hz
Data Rate:11b 1Mbps ; 11g 6Mbps ; (Note 1)
Ambient Temperature:26°C Relative Humidity: 62%
Test date:2009/12/08 Test site: RF site Tested by: Sunny lu
Test CH |CH12412MHz CH6 2437MHz CH11 2462MHz
PK .
Mode CH (I;%;arl:]j) Catz:fBISOSS Att?(?;? tor (Tj%s?r:; (Iagnn']t) Conclusion
CH1 -1.04 0.60 20.0 19.56 30.00 PASS
11b CH6 -1.62 0.60 20.0 18.98 30.00 PASS
CH11 -1.94 0.60 20.0 18.66 30.00 PASS
CH1 3.02 0.60 20.0 23.62 30.00 PASS
119 CH6 2.29 0.60 20.0 22.89 30.00 PASS
CH11 2.56 0.60 20.0 23.16 30.00 PASS
Notel: According Exploratory test, These data rate have the maximum output power
Note2: Result= PK read +cable loss+ Attenuator

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09253
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9. POWER SPECTRAL DENSITY TEST
9.1.Test Equipment
Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
L Spectrum Agilent E4446A | US44300459 | May.08,09 | 1 Year
Analyzer
2. Attenuator Agilent 8491B |MY39262165| May.08, 09 1 Year
3 RF Cable Hubersuhner SUC%;LEX 28618/2 May.08, 09 1Year

9.2.Limit

For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8dBm in any 3kHz band
during any time interval of continuous transmission.

9.3.Test Procedure

The transmitter output was connected to a spectrum analyzer. Power density was
measured by spectrum analyzer with 3kHz RBW and 30kHz VBW, sweep

time=span/3kHz.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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9.4.Test Results
EUT: 54M Wireless USB Module ~ M/N: M-WN321GM_36S
Power: DC 3.3V From PC input AC 120V/60Hz
Data Rate:11b: 1Mbps ; 11g : 6Mbps (Note 1)
Ambient Temperature:25°C  |Relative Humidity: 62%
Test date:2009/12/03 Test site: RF site Tested By: Sunny lu
Test CH |CH1:2412MHz CHG6:2437TMHz CH11:2462MHz
Mode CH <§;?g> Agtggl:st)or C? ngenl]O; > (Ffjeéfnl; (Iag::) Conclusion
CH1 -35.29 20.0 0.6 -14.69 8.00 PASS
11b CH6 -34.81 20.0 0.6 -14.21 8.00 PASS
CH11 -34.86 20.0 0.6 -14.26 8.00 PASS
CH1 -37.87 20.0 0.6 -17.27 8.00 PASS
119 CH6 -37.24 20.0 0.6 -16.64 8.00 PASS
CH11 -37.61 20.0 0.6 -17.01 8.00 PASS
Notel:According Exploratory test, These data rate have the maximum output power
Note2:Result=Read + Attenuator + Cable loss

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Mkrl 2.4128583 GHz
Ref @ dBm #Atten 168 dB —-35.24 dBm
#Peak
Log *

16
i WVVVWVVWVWUWWWVWWWWUWWWV
Marker
2.412858300@ GHz
-35.29 dBm
Center 2.413 GHz Span 388 kHz
#Res BH 3 kHz #\JBH 38 kHz #3weep 100 5 (401 prs)

Marker Trace Type H Axis Amplitude
1 (4] Frag 2.4128583 GHz -35.29 dBm

Test CH6: 2437MHz

Mkrl 2.4378725 GHz
Ref @ dBm #Atten 10 dB -34.81 dBm
#Pegk
Log
16
dB/

PARARANAARAAPAAAAAMANAAAAANAD

Marker
2.437872500 GHz
-34.81 dBm

Center 2.438 GHz Span 388 kHz
#Res BH 3 kHz VB 30 kHz #3weep 1068 5 (401 pts)

Marker Trace Type # Axiz Amplitude
1 13 Freq 2.4378725 GHz -34.81 dBm

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253




Test CH11: 2462MHz

Eef @ dBm
#Peak

#ftten 18 B

Marker
2.462869500 GHz
-34.86 dBm

Center 2.463 GHz
#Res BH 3 kHz

Markar Trace
1 13

#YEW 30 kHz

#OAMie
2.46286495 GH=z

Typa
Freg

FCC ID:WWMWN321GM3V1
Page 9-4

Mkrl 2.4628695 GHz
-34.86 dBm

Span 308 kHz
#Sweep 100 s (401 pts)

Amplitude
-34.86 dBm

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Ref 6 dBm
#Peak

#Atten 10 dB

Marker
2.415418800 GHz
-37.87 dBm

Center 2.415 GHz
#Res BH 3 kHz

Markar Trace

1 1y

#YBH 38 kHz

# Auxic
2.4154188 GH=z

Type
Freq

Mkrl 2.4154188 GHz
-37.87 dBm

Span 386 kHz
#3weep 100 s (401 pts)

Amplitude
-37.87 dBm

Audix Technology (Shenzhen) Co., Ltd.
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Test CH6: 2437MHz

Fef @ dBm
#Peak

#Atten 10 dB

Marker
2.440417800 GHz
-37.24 dBm

Center 2.44 GHz
#Res BN 3 kHz

Markar Trace
1 (1

#YEW 30 kHz

# Auxic
2.4484178 GH=z

Typa
Freqg

FCC ID:WWMWN321GM3V1
Page 9-5

Mkrl 2.4484178 GHz
-37.24 dBm

Span 386 kHz
#Sweep 100 s (401 pts)

Amplituda
-37.24 dBm

Test CH11: 2462MHz

Ref 6 dBm
#Peak

#Atten 10 dB

Marker
2.465406500 GHz
-37.61 dBm

Center 2.465 GHz
#Res BH 3 kHz

Markar Trace

1 1y

#YBH 38 kHz

# Auxic
2. 4654885 GHz

Type
Freq

Mkrl 2.4654065 GHz
-37.61 dBm

Span 386 kHz
#3weep 100 s (401 pts)

Amplitude
-37.E1 dBm

Audix Technology (Shenzhen) Co., Ltd.
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10. ANTENNA REQUIREMENT

10.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2 ANTENNA CONNECTED CONSTRUCTION

This device is wireless module with RP-SMA or I-PEX antenna connector that no
antenna other than that furnished by the responsible party shall be used with the device, a
dipole antenna with PK gain 2dBi was used for test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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11.MPE ESTIMATION
11.1.Limit for General Population/ Uncontrolled Exposures
Frequency Power density (mW/ cm?) Averaging time(minutes)
300MHz----1.5GHz F/1500 30
1.5GHz---100GHz 1.0 30
Frequency(MH2z) Power density (mW/ cm?) | Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30
Note: F= Frequency in MHz
11.2.Estimation Result
Erequenc PK Qutput | Output Antenna | antenna
Mode | CH (|3|HZ) y power power Gain Gain MPE
(dBm) (mW) (dBi) (linear)
1 2412 19.56 90.36 2 1.58 0.0285
11b 6 2437 18.98 79.07 2 1.58 0.0249
11 2462 18.66 73.45 2 1.58 0.0232
1 2412 23.62 230.14 2 1.58 0.0726
11b 6 2437 22.89 194.54 2 1.58 0.0614
11 2462 23.16 207.01 2 1.58 0.0653

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09253
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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